E GERDAU

US-ML-CALVERT CITY
1035 SHAR-CAL ROAD

CERTIFIED MATERIAL TEST REPORT Page 171
CUSTOMER SH1P 10 CUSTOMER BILL TO GRADE SHAPL. / SIZE:
AIGHAWIAST.50 Anple VNN
LENGTH WEIGHT HEAT BATCH
400" 18,316 LB 55039631/02

CALVERT CITY, KY 42029

SALES ORDER
2098401/000030

CUSTOMER MATERIAL N°

SPECIFICATION / DATE or REVISION

AG-1IAAD6-12, ASME SADG- (3

UsA ASTM AS29-05(2009), AST2-13A
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM A700 LIA AASHT( M270- 13
DHO-142663 F322:000001 3459 07172015 54 G40.20-034G40.21-13
CIEMICAL COMPOSITION . |
% N £, ) ) & b s % b4 ) 3
0, 0.8 0018 0.028 0.25 0,35 0.10 0.06 0.036 0021 0.002 0,009 0.0050
n.mm_?__,ﬁ.ﬁ COMPOSITION
0.014
Zmn:}z_n}m._vzowmxﬁm G ; s
) ﬁ.&. Inc ﬁ_._mm i _%mm _.Mm»
25,00 8.000 75400 520 53330 368
24,00 8.000 74390 513 53240 367

COMMENTS ) NOTES

This grade meets the roquirements for the following grades:
ASTM Grados: A6; A529-50; AS72-50, A709-36; AT09-50
CSA Grades; 44W, S0W

AASHTO Grades; M270:36, M270-50

ASME Grades: SA30

The above figures are certified chet

BHASKAR YALAMANCHILI
QUALITY DIRFCTOR

| and physical test records as contained in the permanent records of co
specified requirements. This material, inclading the billets, was melted and manntactured in the USA. CMT)|

mpany. We certify that these data are correct and in compliance with
R complies with EN 10204 3.1,

MICHARIL HERNDXOH
QUALITY ASSURANCE MGR
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